Parts

Catalog

MOVERE

Tandem Folding Levelling Disc Harrow

>> BALDAN






>> BALDAN Parts Catalog

" Index
IVIOVERE 88 DISCS (RIGAE) cvveoereeeveeeeesesseeeseeveessssssssesssosssssssessssenssssssssssssenssssssesssssmssssssssssssessssseess 4
Table MOVERE 88 DiSCS (RIGAT).......ccveveeeeireveveeererereeiesissvevevesesesesssssssssssssssesesesesessssssssssasessses 5
MOVERE 108 ANA 124 DiSCS (RIGAT)......eovveveverererereeerireverererssesessessssssssesesesesssssssssssasesssesesssssssens 6
Table MIOVERE 108 ANA 124 DiSCS (RIGAT).......c.ceeeeeeerevererererereeessisssevevevesesesssssssssssssesssesesess 7
MOVERE 88 DiSCS (CENEIAL) c..evveveveveveeeeeeeveveveeeeeersveveveseseseseesssssasasasssesessssssssasssasssesesesens 8
Table MOVERE 88 DiSCS (CENTIQL) .......c.cveeeverereeeverereeereeieisireveresesesessssssssssasesssssesssssssssssans 9-10
MOVERE 108 aNd 124 DiSCS (CENTIAL) c...evevevevererererereerirevsvereresereeiesesssssvesesesesesesssssssasesasesesesssesens 11
Table MIOVERE 108 and 124 DiSCS (CENEIAL) ......cvevereeeerererevererereerereeisisireverevesesessssssssasasans 12-13
IMOVERE 88 DiSCS (LEJt)...vveveervevererererereesirivevevevesesesessisssevssesesesesesesssssasasasssesesssssssssssasasssssesesess 14
Table MOVERE 88 DiSCS (LEST) .....cvevvvevererereeeireveveeesereseesesissvesesesssesesssessssssssssssesesesessssssssasasesases 15
MOVERE 108 ANA 124 DiSCS (LET) c.vvveeeeeervevererererereeeiriveveverssesesesssssssvesesesesesssssssssssssasasssesssssens 16
Table MOVERE 108 QNG 124 DiSCS (LEJt) ....coveveveeerererereeeivevevereverereseessssssesssssesesessssssssssssssaseseseses 17
SEADINIZEN ROU........oevveeieieeeieieessssts st ts et e s st stststs st ss s ss s s s s ssssssssssssssssssssssnssssssssssssssasasasas 18
=T IR g Lo OO 18
Complete Central Wheel Shaft (MOVERE 88 DiSCS) ......ccovevevevevererererereeirirsrsvssesesesessssssssssssasesesens 19
Cylinder of Drawbar (6020055785-1) .......ccvveeevevereeereereeeisseireveresesesesssssssssssesssssessssssssssssssasans 19
Main Frame Cylinder (Folding System) (6020058582-0/ 6020056001-1) ..........cccocoervevevevvrenee. 20
Cylinder of Central Wheel Support (Folding System) (6020055763-0)...........c.ccccovvvevererereereerenn. 20
Cylinder of Lateral Wheel Support (Folding System (6020055920-0) ............ccccoevvvveveverererererenen. 21
HYAPQUIIC VOIVE ...ttt ets sttt se s sttt s st e s s ess st esassassssneses 21
ROIEr ArmM MOVERE 88 DiSCS....vveveueieieirrrrsesirisisisisissisissssssssisissssssssssssssssssssssssssssssssssssssssssssssess 22
Roller Arm MOVERE 108 GNG 124 DiSCS ....c.couvuveeueerirrsrsesisisisisissssisssssssssssssssssssssssssssssssssssssssssns 22
DISCS SECLION ...ttt sttt ettt ettt ettt sttt s st se s ss st st ess st sseannes 23
Levelling Roller (With Complete Bearing) MIOVERE 88 DiSCS..........cccvevevevereeerererereeisirirerevevssesesens 23
Levelling Roller (With Complete Bearing) MIOVERE 108 and 124 DiSCS..........c.cccvvvvvevevereverererenen. 24
Levelling Roller Bearing (Grease) (SPAIE)..........cceevvevevevererereeeeieissssvsvesesesesessssssssesesesssesesssenens 24
Levelling Roller Bearing (Oil) (SPAIE) .........vveueeeeeeeeeerirevereesteseieesesssssveresesssesesssssssssssasasssesssesens 25
Discs Axial (Oil)Bearing (DUO CONE SEAL) ..........ccveeeeirereeerererereeeieisivsvevevesesessssssssssesesssesesesesens 25
SEICKEI'S vttt ettt sttt s sttt ettt s sttt se s s ss s s s e st ssssssessssasasasn 26-27

MOVERE00522B (Revised: 04/2022) EN



Parts Catalog >> BALDAN

« MOVERE 88 Discs (Right)

* [tem 2 - See page 18
* Item 3 - See page 22
*|tem 4 - See page 23
*Item 5 - See page 21

MOVERE00522B “




>> BALDAN Parts Catalog

» Table MOVERE 88 Discs (Right)

E Code Product description = 5 Code Product description =
1 |5404010999-7 | Right Lateral Main Frame (MOVERE 88 to 92 Discs) 1 || 36 |5022011990-1  Complete Right Front Lateral Gang 1
*2 15232011313-0 | Complete Wheel Shaft 1 || 37 |5352010067-5 | Rear Scraper 8
*315072011771-9 | Complete Intermediary Arm 2 || 38 16020310188-3 | Hexagonal Head Bolt M20 X 2,50 X 65mm CI8.8 Rp 8
*4 15502010128-7 | Complete Lateral Levelling Roller 2790mm (Grease) 1 || 39 |5024010039-5 | Smooth Washer #26,2 X @44 X 4,75mm 6
*5 16020055920-0 | Hydraulic Cylinder "0.D" @1.5/8" X @3.1/2" X 282mm(Course) X 580mm(Closed) 1 40 | 6020050108-2 | Cotterpin 3/16" X 2" 6
6 | 5498010387-3 | Right Complete Wheel 400X60 14 Ply 1 || 41 |5024010130-8 | Smooth Washer 339 X @66 X 4,75mm(Galvanised) 4
7 16020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm 4 || 42 160200501201 | Cotterpin 1/4"X 3" 2
8 |6020310837-3 | Self-Locking Nut With Nylon M20 X 2,50 Ma CI8 Ch.30mm H.18,70mm 8 || 43 6020130108-7 | Grease Fitting 1/8" 6
9 16020311230-3 | Self-Locking Nut With Nylon 1.1/2" 12F Unf Gr5 Ch.2.1/4" H.39,00mm 4 || 44 | 5024010129-4 | Smooth Washer @46 X 381 X 12,50mm 2
10 | 6020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24mm H.16,00mm 12 || 45 |6020010723-6 | Clamp (Ag3) 4
11 1 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm 8 || 46 | 6020015901-5 | Plain Washer @27 X 344,5 X 4,75mm 10
12 | 6020310820-9 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19mm H.10,00mm 36 || 47 | 5138010031-6 | Wrench For Hexagonal Nut 1.5/8" and 1" 1
13 1 6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30mm H.16,00mm 8 || 48 | 6020058711-4 | Wrench For Hexagonal Nut 5/8”and 1” 1
14 16020010395-8 | Pressure Washer M12 Media 36 || 49 | 5138090001-0 | Wrench For Hexagonal Nut 1.1/4" - 1" - 3/4" - 5/8" 1
15 |1 6020010403-2 | Pressure Washer M20 Media 8 || 50 | 5138010017-0 | Wrench For Hexagonal Nut @5/8"-@1.1/2" And Bolt @3/8"-@5/8" 1
16 | 6020310800-4 | Nut 1" 14F Uns Gr5 Ch.1.1/2" Height 22,00mm 2 || 51|5138010030-8 | Wrench For Hexagonal Nut 3/4”-7/8" 1
17 1 6020010124-6 | Pressure Washer M16 Media 12 || 52 | 51380100154 | Wrench For Hexagonal Nut 1.1/2" 1
18 | 6020010420-2 | Pressure Washer 1" Media Industry 8 || 53 |5138020001-9 | Wrench For Hexagonal Nut 3/8" - 1/2" 1
19 1 6020310372-0 | Hexagonal Head Bolt M20 X 2,50 X 60mm (18.8 RP 8 || 54 | 6020058709-2 | Wrench For Hexagonal Nut 5/8” 1
20 | 6020312401-8 | Hexagonal Head Bolt M16 X 2,00 X 55mm (I8.8 Rp 12 || 55 | 5024010068-9 | Smooth Washer @13,3 X #35,5 X 3,00mm 36
21 16020311195-1| French Head Bolt 1" X 3.1/4" 8F Unc1A Gr5 Rp Special 8 || 56 | 5530017456-5 | Roll Intermediary Support 2
22 | 54320103900 | Pin Of @45 X 220mm 2 || 57 | 5530015705-9 | Union Support 2
23 | 5432010592-0 | Pin Of @45 X 221Tmm Complete 2 || 5816020310991-4 | Hexagonal Head Bolt 3/8" X 2.1/4" 16F Unc Gr5 Rt 2
24 | 5558210003-8 | Bolt Lock 8 || 59 | 5024010001-8 | Smooth Washer @23,5 X #44,5 X 4,75mm 8
25 1 6020310662-1 | French Head Pin @1”X 125mm 6 || 60 | 5022011982-0| Complete Right Rear Lateral Gang 1
26 | 5432120030-6 | French Head Pin 30,53 X 125mm 2 || 61 6020317537-2 | French Head Bolt M12 X 1,75 X 40mm CI8.8 Rp 36
27 | 5432010820-1 | Square Head Pin #37,5 X 180mm C/R.01" 14F UNS - 1A 2 || 62 | 5138010015-4 | Wrench For Hexagonal Nut 1.1/2" 1
28 | 5024010061-1 | Smooth Washer #33,5 X @53,5 X 4,75mm 3 || 63 6020010817-8 | Rim Ag 13,00X 15.1/2" 1
29 | 6020050116-3 | Cotterpin 1/4" X 2" 4 || 64 6020310415-7 | Tyre 400/60 15.5/14 Traction 1
30 | 5068010160-1 | Clamp 2 || 65 6020410040-6 | Tyre ValveTr-618 A 1
2

31 | 5432010652-7 | Pin Of @38 X 92mm

32 | 5352010066-7 | Front Scraper 10
33 1 6020250348-1 | Helical Spring @31 X @50 X 290mm 2
34 1 6020395056-2 | Fork End Fitting (Gf-16) 2

35 | 55300157040 | Lateral Support Of Shaft Of Wheel Sgnvat 80 A 120 Discs 1

MOVERE00522B [ 5|




Parts Catalog >> BALDAN

« MOVERE 108 and 124 Discs (Right)

Support - MOVERE 108 Discos

*Item 32 - See page 21
*Itens 40 and 58 - See page 22
*Itens 52 and 57 - See page 24
*Item 55 - See page 18

MOVERE00522B n

Attention:
The Movere 108 Discs Side Roller uses 3 arms in assembly.
On the middle arm, do not use the coil spring and fixing items.




>> BALDAN

« Table MOVERE 108 and 124 Discs (Right)

Parts Catalog

MOVERE00522B

8|3 83
£ Code Product description =2 g8 Code Product description = 5
= 2zl = 3| 3
== ==
1 16020310837-3 | Self-Locking Nut With Nylon M20 X 2,50 Ma CI8 Ch.30mm H.18,70mm 6 | 8 || 42 5024010130-8 | Smooth Washer @39 X 366 X 4,75mm(Galvanised) 416
2 |5352010066-7 | Front Scraper 11| 14 || 43 | 5432120030-6 | French Head Pin @30,53 X 125mm 2
3 16020010124-6 | Pressure Washer M16 Media 12 | 36 || 44 | 6020395056-2 | Fork End Fitting (Gf-16) 2 | 4
4 16020010395-8 | Pressure Washer M12 Media 46 | 54 || 45 | 5498010387-3 | Right Complete Wheel 400X60 14 Ply 112
5 |5024010068-9 | Smooth Washer @13,3 X @#35,5 X 3,00mm 46 | 54 || 46 | 5348050009-8 | Complete Limiter Of @42 X 49,5mm 1
6 | 6020317537-2 | French Head Bolt M12 X 1,75 X 40mm C18.8 Rp 46 | 54 || 47 | 5024010129-4 | Smooth Washer @46 X @81 X 12,50mm 2
7 |6020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24mm H.16,00mm 12 | 36 || 48 |5272010063-0 | Right Lateral Main Frame Extension 1
8 16020050106-6 | Cotterpin 3/16" X 1.1/2" 9 | 12 || 49 |5022011643-0 | Right Rear Lateral Gang 108 Discs 1
9 |6020310073-9 | Hexagonal Head Bolt M16 X 2,00 X 160mm CI8.8 Rp 3 || 49 |5022011736-4 | Right Rear Lateral Gang 124 Discs 1
10 | 5530016730-5 | Right lateral Support of Wheel 1 50 | 5432010592-0 | Pin Of @45 X 22Tmm Complete 2
10 | 5530018474-9 | Right lateral Support of Wheel 1 || 51{6020311230-3 | Self-Locking Nut With Nylon 1.1/2" 12F Unf Gr5 Ch.2.1/4" H.39,00mm 4
11 15080010221-6 | Bushing Of @13 X @19 X 30mm 6 | 4 | *52/5502010078-7 | Central Levelling Roller 3190mm Grease Complete Sgnvat 100 A 121 1
12 | 55300157059 | Union Support 2 ||*525502010089-2 | Lateral Levelling Roller 2250mm Grease (Spare) 1
13 1 6020311195-1 | French Head Bolt 1" X 3.1/4" 8F Unc1A Gr5 Rp Special 8 | 12 || 53 |5024010075-1 | Smooth Washer 10,3 X @25 X 2,00mm 6 | 5
14 | 5024010137-5 | Smooth Washer @23 X @38 X 2,00mm 4 || 54 1 6020010406-7 | Pressure Washer 3/8" Media Industry 6 | 5
15 1 6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24mm H.13,00mm 6 ||*55]5232011313-0 | Complete Wheel Shaft 1
16 | 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm 4 | 8 ||*55/5232012146-9 | Complete Wheel Shaft 2
17 | 5558210003-8 | Bolt Lock 8 | 12 || 56 | 5024010061-1 | Smooth Washer @33,5 X 353,5 X 4,75mm 3
18 | 60203108209 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19mm H.10,00mm 46 | 54 ||*57|5502010091-4 | Central Levelling Roller 2100mm Grease (Spare) 1
19 |5024010239-8 | Smooth Washer @16,5 X @37 X 3,00mm 24 | *585072011699-2 | Spare Small Arm 2
20 | 5024010401-3 | Smooth Washer @26 X @ 53 X 4,75mm 8 | 12 || 59 |5022011641-4 | Right Front Lateral Gang Sgnvat 108 Disc 1
21 1 6020310991-4 | Hexagonal Head Bolt 3/8" X 2.1/4" 16F Unc Gr5 Rt 6 | 5 | 59 |5022011734-8 | Right Front Lateral Gang 88 Discs 1
22 | 5352010067-5 | Rear Scraper 11 13 || 60 | 5232012528-6 | Shaft #87,3 X 439mm 1
23 1 5432010390-0 | Pin Of @45 X 220mm 2 61 | 5348050006-3 | Complete Limiter Of #42 X 25mm 1
24 16020050116-3 | Cotterpin 1/4" X 2" 4 | 6 || 626020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30mm H.16,00mm 8
25 | 5432010652-7 | Pin Of @38 X 92mm 2 | 4 | 63 6020310188-3 | Hexagonal Head Bolt M20 X 2,50 X 65mm CI8.8 Rp 8
26 | 6020312401-8 | Hexagonal Head Bolt M16 X 2,00 X 55mm (18.8 Rp 12 1 36 || 64  6020010403-2 | Pressure Washer M20 Media 8
27 | 5432120118-3 | French Head Pin @1" X 125mm 9 | 12 || 65|6020010817-8 | Rim Ag 13,00 X 15.1/2" 112
28 | 6020317425-2 | Hexagonal Head Bolt M20 X 2,50 X 50mm (18.8 Rt 6 | 8 | 66 |6020310415-7 | Tyre 400/60 15.5/14 Traction 112
29 | 5080020776-0 | Bushing 0f @16,67 X @1.1/4" X 35mm 3 || 67 | 6020410040-6 | TyreValve Tr-618 A 112
30 | 5530018465-0 | Folding Right Support 1 || 68 | 5024010756-0 | Smooth Washer W/0'Ring 2
31 | 6020310897-7 | Hexagonal Head Bolt M16 X 2,00 X 25mm (18.8 Rt 4 || 68 |6020351014-7 | Retainer @87,3 x @120,8 x 14,3mm 2
*3216020055920-0 | Hydraulic Cylinder "0.D" @1.5/8" X #3.1/2" X 282mm(Course) X 580mm(Closed) 1 69 | 5080012217-9 | Bushing 87,4 x 3113 x 100mm 1
33 | 5404010939-3 | Right Lateral Main Frame 1
33 | 5404010935-0 | Right Lateral Main Frame 1
34 1 5080011724-8 | Bushing @16,5 X @1.1/4" X 19mm 313
35 | 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm 8 | 12
36 | 6020250348-1 | Helical Spring @31 X @50 X 290mm 2 4
37 1 6020130108-7 | Grease Fitting 1/8" 417
38 1 6020010723-6 | Clamp (Ag3) 12110
39 | 5024010039-5 | Smooth Washer 326,2 X @44 X 4,75mm 9 |12
*40/ 5072011700-0 | Spare Large Arm 3
*40|5072011716-6 | Spare Large Arm 2
41 1 6020010420-2 | Pressure Washer 1" Media Industry 8 112




Parts Catalog >> BALDAN

« MOVERE 88 Discs (Central)

*|tems 2 and 6 - See page 19
*|tems 3 and 4 - See page 22
*|tem 5 - See page 23

* [tems 7 and 8 - See page 20

MOVERE00522B “



>> BALDAN

» Table MOVERE 88 Discs (Central)

Parts Catalog

5 Code Product description = S Code Product description =
1 |5084010268-5 | Hitch Drawbar Sgnvat 80 A 120 Dics 1 || 47 | 5432010589-0 | Pin Of @37,5 X 187mm With Handle 4
*2 15232011315-6 | Complete Wheel Shaft 2 || 48 | 5432010820-1 | Square Head Pin @37,5 X 180mm C/R.@1” 14F UNS - 1A 4
*3 15072011773-5 | Complete Right Small Arm 2 || 49 | 5432010500-8 | Pin Of @1.1/2" X 206mm With Lock 1
*415072011769-7 | Complete Left Small Arm 2 || 50 1 6020010723-6 | Clamp (Ag3) 24
*5 15502010130-9 | Central Levelling Roller 1820mm (Grease) 2 || 51 /5024010061-1 | Smooth Washer @33,5 X @53,5 X 4,75mm 7
*6 | 6020055785-1 | Hydraulic Cylinder "0.D" @2" X @4" X 144mm(Course) X 392,6mm(Closed) 1 || 52 |5024010386-6 | Smooth Washer @351 X @98 X 4,75mm 4
*7 16020055763-0 | Hydraulic Cylinder "0.D" @2" X @4" X 287mm(Course) X 575mm(Closed) 2 || 53 |5024010039-5 | Smooth Washer 26,2 X 344 X 4,75mm 14
*8 1 6020058582-0 | Hydraulic Cylinder “0.D” @2.1/2" X @5.1/2" X 1229mm(Course) X 1618mm(Closed) 2 || 54 | 5024010514-1 | Smooth Washer @55,5 X #100 X 8,00mm 1
9 | 5498100070-9 | Complete Wheel 400X60 14 Ply 2 || 55 16020050116-3 | Cotterpin 1/4" X 2" 10
9 |5498010387-3 | Right Complete Wheel 400X60 14 Ply 2 || 56 | 6020050108-2 | Cotterpin 3/16" X 2" 14
10 | 5566010248-4 | Complete Stabilizer Rod 2 || 57 160200501260 | Cotterpin 3/8"X3.1/2" 4
11 | 5404010995-4 | Central Left Main Frame 1 58 | 6020390308-4 | Lock Nma - Type "R" 04,5 X 80mm 6
12 | 5404011001-4 | Central Right Main Frame 1 || 59 |5348050012-8 | Complete Limiter Of @51 X 49,5mm 4
13 | 5024010001-8 | Smooth Washer 23,5 X @44,5 X 4,75mm 16 || 60 | 5348050009-8 | Complete Limiter Of @42 X 49,5mm 2
14 | 6020015901-5 | Plain Washer @27 X @44,5 X 4,75mm 20 || 61 | 5348050015-2 | Complete Limiter Of @51 X 25mm 4
15 | 6020310820-9 | Hexagonal Nut M12 X 1,75 Ma (I8 Ch.19mm H.10,00mm 54 || 62 | 5348050006-3 | Complete Limiter Of @42 X 25mm 2
16 | 6020310837-3 | Self-Locking Nut With Nylon M20 X 2,50 Ma CI8 Ch.30mm H.18,70mm 38 || 63 |5080011308-0 | Bushing @44 X 365 X 128mm 1
17 | 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm 9 || 64 | 6020050124-4 | Cotterpin 3/8"X 3" 1
18 | 5456010071-2 | Hexagonal Nut @1.5/8" 7Fpp-W Gr5 Height 38mm 2 || 65 |6020390292-4 | Lock @8 X 54mm 4
19 | 6020311230-3 | Self-Locking Nut With Nylon 1.1/2" 12F Unf Gr5 Ch.2.1/4" H.39,00mm 6 || 66 | 5558010312-9 | Piston Lock (Tyne #50,80 X 142mm) 1
20 | 6020310857-8 | Nut 1.1/2" 12F Unf Gr2 Ch.2" Height 30,00mm 1 67 | 5068010160-1 | Clamp 12
21 16020310831-4 | Hexagonal Nut M27 X 3,00 Ma CI8 Ch.41mm H.22,00mm 4 || 68 | 5352010066-7 | Front Scraper 14
22 1 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm 16 || 69 | 5332010061-1| Complete Hitch Shackle For Pin Of @55mm 1
23 16020010420-2 | Pressure Washer 1" Media Industry 16 || 70 | 5136012287-9 | Plate W/Sticker 2
24 1 6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30mm H.16,00mm 16 || 71 | 5226010036-0 | Oil Divider With Nipple Type "T" R.3/4" 16F Unf 1
25 16020010403-2 | Pressure Washer M20 Media 34 || 72 | 5224030014-1 | Oil Distributor 1
26 | 6020310800-4 | Nut 1" 14F Uns Gr5 Ch.1.1/2" Height 22,00mm 4 || 73 | 6020250348-1 | Helical Spring @31 X @50 X 290mm 4
27 1 6020015803-5 | Pressure Washer M27 Media 2 || 74 1 6020395056-2 | Fork End Fitting (Gf-16) 4
28 | 6020010395-8 | Pressure Washer M12 Media 55 || 75 |5432010498-2 | Pin Of @#1.1/4" X 157mm 1
29 | 6020010404-0 | Pressure Washer 5/16" Media Industry 2 || 76 | 5432010987-9 | Pin @55 X 250,5mm 1
30 1 6020010412-1 | Pressure Washer 5/8" Media Industry 3 || 77 1 6020310176-0 | Hexagonal Head Bolt M27 X 3,00 X 200mm C110.9 Rp (Sae 4140) (Phosphated) 2
31 1 6020010402-4 | Pressure Washer 1/4" Media Industry 4 || 78 | 6020310462-9 | French Head Pin 39,8 X 80mm 6
32 1 6020310372-0 | Hexagonal Head Bolt M20 X 2,50 X 60mm (18.8 RP 16 | 79 | 6020010061-4  0°Ring 6-042 N3006-90Nbr (23,00) 4
33 1 6020311225-7 | Hexagonal Head Bolt 3/4" X 2.1/4" 16F Unf1A Gr5 Rp 2 || 80 | 5024010068-9 | Smooth Washer @13,3 X 335,5 X 3,00mm 54
34 1 6020311195-1 | French Head Bolt 1" X 3.1/4" 8F Unc1A Gr5 Rp Special 16 | | 81 | 5352010067-5 | Rear Scraper 13
35 | 5432010392-7 | Pin Of @45 X 246mm 2 || 82]6020317537-2 | French Head Bolt M12 X 1,75 X 40mm CI8.8 Rp 54
36 | 5432010390-0 | Pin Of @45 X 220mm 4 || 83 5530017488-3 | Central Support of Wheel Shaft 2
37 | 5558210003-8 | Bolt Lock 16 || 84 | 5024010073-5| Smooth Washer @8,5 X 320 X 2,00mm 2
38 | 5412050020-4 | T Nipple 2 || 856020310742-3 | Hexagonal Nut 1/4" 20F Unc Gr5 Ch.7/16" Height 5,50mm 4
39 1 5412010171-7 | Nipple R.1.1/16" Un X R.3/4" Unf X 51mm Hexagonal 1.1/4" 4 || 86 | 6020312020-9 | Hexagonal Head Bolt 5/16" X 3/4" 18F Unc1A Gr5 Rt 2
40 | 6020310662-1 | French Head Pin @1”X 125mm 12 || 87 | 6020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 3
41 | 5432010652-7 | Pin Of @38 X 92mm 4 || 88 |5024010130-8 | Smooth Washer @39 X @66 X 4,75mm(Galvanised) 7
42 | 5432120030-6 | French Head Pin 830,53 X 125mm 4 || 89 |6020050120-1 | Cotterpin 1/4" X 3" 4
43 1 5432010591-1/ Flat Pin @2" X 180mm 2 || 90 | 6020130108-7 | Grease Fitting 1/8" 20
44 | 6020310608-7 | French Head Pin @1”X 62mm 2 || 91 |6020250563-8 | Straight Handle 7/8" Pin With Thread 2
45 | 5432120045-4 | French Head Pin 330,53 X 71mm 1 | 92 | 5024010429-3 | Smooth Washer @42 X @86 X 3,00mm 2
46 | 5432010285-8 | Piston Fixing 2 1193 15024010129-4 | Smooth Washer @46 X #81 X 12,50mm 4

MOVERE00522B [ 9 |



Parts Catalog

« Table MOVERE 88 Discs (Central)

£ codigo

Descri¢ao do Produto

94 16020130100-1
95 16020317504-6
96 | 5484010146-3
97 16020055059-8
98 16020310188-3
99 16020310991-4
100 5530015703-2
101 6020370264-0
102 5530016286-9
103 | 5530017456-5
104 | 5558010446-0
105 6020311046-7
106 | 5022011994-4
107 5022011991-0
108 5022011981-2
109 5022011983-9
110| 5024010161-8
111/ 6020010817-8
112| 6020310415-7
1131 6020410040-6
114| 5024010409-9
115| 5248010021-2
116| 5530015272-3
117 5566010246-8
118| 6020310793-8
119| 5080012248-9
120/ 5080012251-9

Grease Fitting 1/4"

French Head Bolt 1/4" X 3/4" 20F Unc Gr2 Rp
Regulator #1.5/8" X 370mm

Chain 3/4" Galvanised Peca S/13 Links 110 X 69
Hexagonal Head Bolt M20 X 2,50 X 65mm CI8.8 Rp
Hexagonal Head Bolt 3/8" X 2.1/4" 16F Unc Gr5 Rt
Articulation Support Of Piston

Complete Support Of Lifting (Hydraulic Field Jack)
Hose Support

Roll Intermediary Support

Piston Lock Of 286mm For Rod Of 32"

Hexagonal Head Bolt 1/2" X 3/4" 12F W Gr2 Rt
Left Front Central Gang

Right Front Central Gang

Left Rear Central Gang

Right Rear Central Gang

Smooth Washer @7 X 318 X 2,00mm

Rim Ag 13,00 X 15.1/2"

Tyre 400/60 15.5/14 Traction

Tyre Valve Tr-618 A

Smooth Washer @33 X 376 X 6,30mm

Spring Support

Support Of Stabilizer Rod

Rod Of Spring De @1.1/4" X 633mm

Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00mm
Bushing @58,5 X #88,9 X 41,5mm

Bushing #58,5 X #88,9 X 86,5mm

—\—\-bNNNN.b.p.>.;>_-_._._\_.N..;_.d_-;g_._._>_\Todos

>> BALDAN

MOVERE00522B n



>> BALDAN Parts Catalog

« MOVERE 108 and 124 Discs (Central)

81
™
)
80 g
83~ g
135

* |tems 4 and 87 - See page 20

*|tem 22 - See page 24 mj:%
*ltem 29 - See page 21 * Item 100:

R - - )
*|tems 114 and 132 - See page 22 1 Hub - See page 18 Support - MOVERE 108 Discs i
*|tem 127 - See page 18 2 Hubs - See page 19

MOVERE00522B [ 1|



Parts Catalog

« Table MOVERE 108 and 124 Discs (Central)

>> BALDAN

8|3 8|3
£ L — | w wl| g — ||
K Code Product description =\ 5|5 8 Code Product description = 5| &5
2 5 5= =
== = =
1 |5484010146-3 | Regulator #1.5/8" X 370mm 2 48 16020310447-5 | Hexagonal Head Bolt 5/8" X 1.1/4" 11F Unc Gr5 Rt 3
2 1 6020317537-2 | French Head Bolt M12 X 1,75 X 40mm CI8.8 Rp 62 49 | 54120500204 | T Nipple 8
3 15138010017-0 | Wrench For Hexagonal Nut @5/8"-01.1/2" And Bolt #3/8"-@5/8" 1 50 |5352010067-5 | Rear Scraper 15
*4 16020055763-0 | Hydraulic Cylinder "0.D" @2" X @4" X 287mm(Course) X 575mm(Closed) 4 51 16020390308-4 | Lock Nma - Type "R" 34,5 X 80mm 12
5 16020310188-3 | Hexagonal Head Bolt M20 X 2,50 X 65mm C18.8 Rp 24 52 15024010401-3 | Smooth Washer @26 X @ 53 X 4,75mm 16
6 |6020050116-3 | Cotterpin 1/4" X 2" 18 53 |6020310991-4 | Hexagonal Head Bolt 3/8" X 2.1/4" 16F Unc Gr5 Rt 13
7 |5080012248-9 | Bushing 58,5 X #88,9 X 41,5mm 1 54 16020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm 16
8 |6020010395-8 | Pressure Washer M12 Media 60 55 15432010589-0 | Pin Of 37,5 X 187mm With Handle 4
9 |5080011308-0 | Bushing @44 X @65 X 128mm 2 56 | 5084010253-7 | Hitch Drawbar 1
10 |5080020776-0 | Bushing Of @16,67 X @1.1/4" X 35mm 7 | 6 | 57 |5432010498-2 Pin0f@1.1/4" X 157mm 2
11 |6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm 8 58 | 5432120073-0 | French Head Pin @1" X 62mm 2
12 |5530018465-0 | Folding Right Support 1 59 |5024010386-6 | Smooth Washer @51 X @98 X 4,75mm 4
13 |6020310820-9 | Hexagonal Nut M12 X 1,75 Ma (I8 Ch.19mm H.10,00mm 60 60 | 6020395056-2 | Fork End Fitting (Gf-16) 4
14 16020310837-3 | Self-Locking Nut With Nylon M20 X 2,50 Ma CI8 Ch.30mm H.18,70mm 36 61 |6020311028-9 | Hexagonal Head Bolt 3/8" X 3.1/2" 16F Unc1A Gr2 Rp 3
15 |5432120030-6 | French Head Pin 330,53 X 125mm 8 62 | 6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00mm 4
16 |6020310462-9 | French Head Pin @9,8 X 80mm 12 63 |5332010061-1 | Complete Hitch Shackle For Pin Of @55mm 1
17 16020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24mm H.13,00mm 12 64 |6020130108-7 | Grease Fitting 1/8" 19
18 |5024010130-8 | Smooth Washer @39 X @66 X 4,75mm(Galvanised) 16 65 | 5432010390-0 | Pin Of @45 X 220mm 4
19 |5024010039-5 ' Smooth Washer #26,2 X #44 X 4,75mm 14 66 |5138090001-0 | Wrench For Hexagonal Nut 1.1/4" - 1" - 3/4" - 5/8" 1
20 | 5024010075-1 | Smooth Washer @10,3 X @25 X 2,00mm 16 67 |6020311046-7 | Hexagonal Head Bolt 1/2" X 3/4" 12F W Gr2 Rt 1
21 |6020010723-6 | Clamp (Ag3) 35 68 | 6020310742-3 | Hexagonal Nut 1/4" 20F Unc Gr5 Ch.7/16" Height 5,50mm 4
*22 15502010079-5 | Rolete Destorroador Lateral De 2540mm Graxa Complete Sgnvat 108 Dics 2 69 | 5224030014-1 | Oil Distributor 1
*22 15502010092-2 | Lateral Levelling Roller 2100mm Grease (Spare) 2 70 |5348050015-2 | Complete Limiter Of @51 X 25mm 4
23 |5456010071-2 | Hexagonal Nut #1.5/8" 7Fpp-W Gr5 Height 38mm 4 71 |5024010514-1 | Smooth Washer #55,5 X @100 X 8,00mm 1
24 16020311230-3 | Self-Locking Nut With Nylon 1.1/2" 12F Unf Gr5 Ch.2.1/4" H.39,00mm 10 72 |5040010801-0 | Drawbar Union Bar 1
25 1 6020010403-2 | Pressure Washer M20 Media 24 73 | 5432120045-4 | French Head Pin 830,53 X 71Tmm 2
26 | 6020010406-7 | Pressure Washer 3/8" Media Industry 15| 16 || 74 |5498100070-9  Complete Wheel 400X60 14 Ply 2|2
27 |6020310857-8 | Nut 1.1/2" 12F Unf Gr2 Ch.2" Height 30,00mm 2 74 | 5498010387-3 | Right Complete Wheel 400X60 14 Ply 22
28 | 5558210003-8 | Bolt Lock 16 75 |1 6020050106-6 | Cotterpin 3/16" X 1.1/2" 12
*29 | 5562010016-0 | Hydraulic Valve 2 76 |5040010800-2 | Transversal Bar 2
30 |6020010420-2 | Pressure Washer 1" Media Industry 16 77 |5138010015-4 | Wrench For Hexagonal Nut 1.1/2" 2
31 |5558010446-0 | Piston Lock Of 286mm For Rod Of 2" 4 78 |5530016372-5 | Hose Support 1
32 |5022011541-8 | Left Rear Leteral Gang 1 79 |5432010602-0 | Lock Pin #31,5 X 191mm Without Grease Fitting 1
33 | 5352010066-7 | Front Scraper 15 80 | 6020317504-6 | French Head Bolt 1/4" X 3/4" 20F Unc Gr2 Rp 4
34 | 5024010061-1 | Smooth Washer @33,5 X 353,5 X 4,75mm 15 81 | 5136012287-9 | Plate W/Sticker 2
35 1 5024010068-9 | Smooth Washer @13,3 X 335,5 X 3,00mm 60 82 |6020310249-9 | Hexagonal Head Bolt 1.1/4" X 9" 7F Unc1A Gr5 Rp 2
36 | 5226010036-0 | Oil Divider With Nipple Type "T" R.3/4" 16F Unf 1 83 |5024010161-8 | Smooth Washer @7 X @18 X 2,00mm 8
37 1 5432120118-3 | French Head Pin @1" X 125mm 12 84 16020310176-0 | Hexagonal Head Bolt M27 X 3,00 X 200mm CI10.9 Rp (Sae 4140) (Phosphated) 2
38 |6020050126-0 | Cotterpin 3/8" X 3.1/2" 4 85 | 5432010392-7 | Pin Of @45 X 246mm 6
39 160200101246 | Pressure Washer M16 Media 2 86 | 5022011538-8 | Pin @45 X 246mm 1
40 | 6020010424-5 | Pressure Washer 1.1/4" Media Industry 4 *87 | 6020058582-0 | Hydraulic Cylinder “0.D” @2.1/2" X #5.1/2" X 1229mm(Course) X 1618mm(Closed) 2
41 16020310897-7 | Hexagonal Head Bolt M16 X 2,00 X 25mm CI8.8 Rt 2 88 | 6020010061-4 | 0 Ring 6-042 N3006-90Nbr (23,00) 4
42 16020311195-1 | French Head Bolt 1" X 3.1/4" 8F Unc1A Gr5 Rp Special 16 89 | 5550010151-1| Rod Of @#1.1/2" X 225mm 2
43 1 6020317425-2 | Hexagonal Head Bolt M20 X 2,50 X 50mm CI8.8 Rt 8 90 | 5432010500-8 | Pin Of @1.1/2" X 206mm With Lock 2
44 | 5080011487-7 | Bushing Of Union Bar Of Drawbar 2 91 | 6020311257-5 | Hexagonal Nut M6 X 1,00 Ma CI8 Ch.10mm H.5,00mm 4
45 15412010171-7 | Nipple R.1.1/16" Un X R.3/4" Unf X 51mm Hexagonal 1.1/4" 4 92 |6020010122-0| Pressure Washer M6 Media 4
46 | 6020310073-9 | Hexagonal Head Bolt M16 X 2,00 X 160mm CI8.8 Rp 6 93 | 6020310248-0 Hexagonal Head Bolt 1.1/4" X 8" 7F Unc1A Gr5 Rp 2
47 | 5432010652-7 | Pin Of @38 X 92mm 4 94 | 6020311010-6 | Hexagonal Head Bolt M6 X 1,00 X 50mm CI8.8 Rp 4
48 |6020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 2 95 16020390292-4 | Lock @8 X 54mm 4

MOVERE00522B n



>> BALDAN Parts Catalog

» Table MOVERE 108 and 124 Discs (Central)

83 8|3
= - = | x| E - = || w
g Code Product description =5 5| e Code Product description = |55
- 33|~ 3|3
== ==
96 | 5024010429-3 | Smooth Washer @42 X 386 X 3,00mm 4 137 | 6020250793-2 | High Pressure Hydraulic Hose 3/8" X 1500mm With 2Trg (Sae 100R2 At - P.T.4800Psi) 1
97 |5080010221-6 | Bushing 0f @13 X @19 X 30mm 5 137 1 6020250816-5 | High Pressure Hydraulic Hose 3/8" X 5300mm With 2Tcg (Sae 100R2 At - PT.4800Psi) 1
98 | 5138020001-9 | Wrench For Hexagonal Nut 3/8" - 1/2" 1 137 1 6020250821-1 | High Pressure Hydraulic Hose 3/8" X 5600mm With 2Tcg (Sae 100R2 At - PT.4800Psi) 1
99 |6020250348-1 | Helical Spring @31 X @50 X 290mm 4 137 1 6020250856-4 | High Pressure Hydraulic Hose 3/8" X 2300mm With 1Tcg 90° And 1Tcg 45° (Sae 100R2 At - 2
*100| 5232012146-9 | Complete Wheel Shaft 4 137 | 6020250875-0 | High Pressure Hydraulic Hose 3/8" X 3500mm With 1Tcg 90° And 1Trg (Sae 100R2 At - 1
101 | 5080011724-8 | Bushing @16,5 X @1.1/4" X 19mm 6 | 137 |6020250943-9 | High Pressure Hydraulic Hose 3/8" X 500mm With 1Tcg And 1Trg (Sae 100R2 At - P.T.4800Psi) 1
102 | 5530015703-2 | Articulation Support Of Piston 2 137 16020250972-2 | High Pressure Hydraulic Hose 3/8" X 500mm With 2Trg (Sae 100R2 At - PT.4800Psi) 3
103 | 5348050012-8 | Complete Limiter Of @51 X 49,5mm 4 137 1 6020251004-6 | High Pressure Hydraulic Hose 3/8" X 1600mm With 1Tcg And 1Trg (Sae 100R2 At - 1
104 | 6020370264-0 | Complete Support Of Lifting (Hydraulic Field Jack) 1 137 | 6020251013-5 | High Pressure Hydraulic Hose 3/8" X 900mm With 1Tcg And 1Trg (Sae 100R2 At - PT.4800Psi) 1
105 | 5022011539-6 | Left Front Lateral Gang 1 137 1 60202510364 | High Pressure Hydraulic Hose 3/8" X 800mm With 2Tcg 90° (Sae 100R2 At - PT.4800Psi) 2
106 | 5530018469-2 | Rigth Central Support Of Shaft Wheel 1 138 | 5530015874-8 | Valve Support 1
107 | 6020010412-1 | Pressure Washer 5/8" Media Industry 5 | 3 /139 5138010023-5 | Wrench "L" For Hexagonal Nut 5/8" 1
108 | 6020310992-2 | Hexagonal Head Bolt M20 X 2,50 X 55mm CI8.8 Rp 140 | 6020310785-7 | Hexagonal Nut 1.1/2" 6F W Gr5 Ch.2.3/8" Height 37,00mm 2

109 | 5232012144-2 | Shaft #87,5 X 439mm

110 | 5432010987-9 | Pin @55 x 250,2mm

111 1 6020310795-4 | Self-Locking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8" H.33,00mm

112 | 5138010005-7 | Wrench For Hexagonal Nut 3/4" - 7/8"

113 | 5022011540-0 | Rigth Rear Central Gang

*114|5072011699-2 | Spare Small Arm

115 | 5558010312-9 | Piston Lock (Tyne 850,80 X 142mm)

116 | 6020130100-1 | Grease Fitting 1/4"

117 | 50240101294 | Smooth Washer @46 X @81 X 12,50mm

118 | 5024010073-5 | Smooth Washer @8,5 X @20 X 2,00mm

119 | 6020010410-5 | Pressure Washer 1/2" Media Industry

120 | 6020310831-4 | Hexagonal Nut M27 X 3,00 Ma CI8 Ch.41mm H.22,00mm

121 | 5404010934-2 | Left Central Main Frame

122 | 5530018467-6 | Left Central Support Of Shaft Wheel

123 | 5530018466-8 | Left Support of Wheel Articulation

124 | 6020015803-5 | Pressure Washer M27 Media

125 | 5484010131-5 | Hitch Draw Bar Regulator

126 | 5432010285-8 | Piston Fixing

*127|5566010248-4 | Complete Stabilizer Rod

*128| 6020055785-1 | Hydraulic Cylinder "0.D" @2" X @4" X 144mm(Course) X 392,6mm(Closed)

129 | 5404010933-4 | Right Central Main Frame

130 | 5432010591-1 | Flat Pin @2" X 180mm

131 | 60200104040 | Pressure Washer 5/16" Media Industry

132 | 5072011700-0 | Spare Large Arm

133 1 6020311023-8 | Hexagonal Head Bolt 5/16" X 1.1/4" 18F Unc1A Gr5 Rt

134 | 6020050124-4 | Cotterpin 3/8" X 3"

135 | 6020010402-4 | Pressure Washer 1/4" Media Industry

136 | 5138050008-0 | Wrench "L" For Hexagonal Nut 5/8" and 1"

137 | 5372011071-3 | Hose @3/8" X 6000mm With 1Trg And 1Trf With Male Quickly Coupling

137 | 5372011142-6 | Hose @3/8" X 8000mm With 1Trg And 1Trf With Male Quickly Coupling

137 | 6020250694-4 | High Pressure Hydraulic Hose 3/8" X 3800mm With 1Tcg 90° And 1Tcg 45° (Sae 100R2 At -
137 | 6020250697-9 | High Pressure Hydraulic Hose 3/8" X 300mm With 2Tcg (Sae 100R2 At - P.T.4800Psi)
137 | 6020250726-6 | High Pressure Hydraulic Hose 3/8" X 5400mm With 2Tcg (Sae 100R2 At - PT.4800Psi)
137 | 6020250765-7 | High Pressure Hydraulic Hose 3/8" X 3000mm With 1Tcg90° And 1Tcg 45° (Sae 100R2 At -
137 1 6020250769-0 | High Pressure Hydraulic Hose 3/8" X 900mm With 2Tcg (Sae 100R2 At - PT.4800Psi)

MOVERE00522B [ 13 |

141 | 60203112656 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30mm H.16,00mm 16
142 | 5024010756-0 | Smooth Washer W/0'Ring

143 16020310415-7 | Tyre 400/60 15.5/14 Traction

144 16020010817-8 | Rim Ag 13,00 X 15.1/2"

145 | 60204100406 | Tyre Valve Tr-618 A

146 | 5080012251-9 | Bushing @58,5 X (88,9 X 86,5mm

e

NN=SN=SNN=_2 B NNNN=2SNNNNNS S SN =SSN ENNN S 22 NS




Parts Catalog >> BALDAN

« MOVERE 88 Discs (Left)

*|tem 1 - See page 18
* [tem 2 - See page 23
* [tem 3 - See page 23
* [tem 4 - See page 21

MOVERE00522B




>> BALDAN

+ Table MOVERE 88 Discs (Left)

Parts Catalog

MOVERE00522B [ 15 |

E Code Product desciption = E Code Product desciption =
*115232011313-0 | Complete Wheel Shaft 1 || 36 |6020395056-2 | Fork End Fitting (Gf-16) 2
*2 150720117719 | Complete Intermediary Arm 2 || 37 | 5530015704-0 | Lateral Support Of Shaft Of Wheel Sgnvat 80 A 120 Discs 1
*3 15502010128-7 | Levelling Roller 2790mm (Grease) 1 38 | 5352010066-7 | Front Scraper 8
*4 16020055920-0 | Hydraulic Cylinder "0.D" @1.5/8" X @3.1/2" X 282mm(Course) X 580mm(Closed) 1 || 39 |5352010067-5 | Rear Scraper 9
5 |5498100070-9 | Left Complete Wheel 400X60 14 Ply 1 || 40 |6020050108-2 | Cotterpin 3/16" X 2" 6
6 | 5404011000-6 | Left Lateral Main Frame 1 || 41 |5024010039-5 | Smooth Washer #26,2 X #44 X 4,75mm 6
7 |5024010068-9 | Smooth Washer @13,3 X 335,5 X 3,00mm 34 || 42 1 6020310991-4 | Hexagonal Head Bolt 3/8" X 2.1/4" 16F Unc Gr5 Rt 2
8 |5024010001-8 | Smooth Washer 23,5 X 344,5 X 4,75mm 8 || 43 |6020050120-1 | Cotterpin 1/4" X 3" 2
9 16020310837-3 | Self-Locking Nut With Nylon M20 X 2,50 Ma CI8 Ch.30mm H.18,70mm 8 || 44 16020130108-7 | Grease Fitting 1/8" 5
10 | 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm 100/ 45 | 5530017456-5 | Roll Intermediary Support 2
11 | 6020311230-3 | Self-Locking Nut With Nylon 1.1/2" 12F Unf Gr5 Ch.2.1/4" H.39,00mm 4 || 46 | 6020310820-9 | Hexagonal Nut M12 X 1,75 Ma (I8 Ch.19mm H.10,00mm 34
12 | 6020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24mm H.16,00mm 12 || 47 1 6020310188-3 | Hexagonal Head Bolt M20 X 2,50 X 65mm CI8.8 Rp 8
13 16020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm 8 || 48 |5530015705-9 | Union Support 2
14 | 6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30mm H.16,00mm 8 || 49| 6020317537-2 | French Head Bolt M12 X 1,75 X 40mm CI8.8 Rp 34
15 | 6020010403-2 | Pressure Washer M20 Media 8 || 50 | 6020010395-8 | Pressure Washer M12 Media 34
16 | 6020310800-4 | Nut 1" 14F Uns Gr5 Ch.1.1/2" Height 22,00mm 2 || 51]5022011993-6 | Left Front Lateral Gang 1
17 | 6020010124-6 | Pressure Washer M16 Media 12 || 52 1 6020015901-5 | Plain Washer @27 X #44,5 X 4,75mm 10
18 | 6020010420-2 | Pressure Washer 1" Media Industry 8 || 53 /50220119804 | Left Rear Lateral Gang 1
19 | 6020310372-0 | Hexagonal Head Bolt M20 X 2,50 X 60mm C18.8 RP 8 || 54 |6020250845-9 | High Pressure Hydraulic Hose 3/8" X 6500mm With 1Tcg And 1Trg 1
20 | 6020312401-8 | Hexagonal Head Bolt M16 X 2,00 X 55mm CI8.8 Rp 12 || 54 | 6020250862-9 | High Pressure Hydraulic Hose 3/8" X 4600mm With 1Tcg And 1Trg 1
21 6020311195-1 | French Head Bolt 1" X 3.1/4" 8F Unc1A Gr5 Rp Special 8 || 54 |6020251004-6 | High Pressure Hydraulic Hose 3/8" X 1600mm With 1Tcg And 1Trg 2
22 | 54320103900 | Pin Of @45 X 220mm 2 || 5460202510143 | High Pressure Hydraulic Hose 3/8" X 1100mm With 1Tcg And 1Trg 1
23 | 5432010592-0 | Pin Of @45 X 221mm Complete 2 || 54 |6020250682-0 | High Pressure Hydraulic Hose 3/8" X 1000mm With 1Tcg And 1Trg 1
24 1 6020310662-1 | French Head Pin @1”X 125mm 6 || 54|6020250791-6 | High Pressure Hydraulic Hose 3/8”X 5200mm With 17CG And 1TRG 1
25 | 5432010652-7 | Pin Of @38 X 92mm 2 || 54 |6020250889-0 | High Pressure Hydraulic Hose 3/8" X 2400mm With 1Tcg And 1Trg 1
26 | 5432120030-6 | French Head Pin #30,53 X 125mm 2 || 54 |6020250956-0 | High Pressure Hydraulic Hose 3/8" X 400mm With 1Tcg And 1Trg 1
27 | 5432010820-1 | Square Head Pin @37,5 X 180mm C/R.@1” 14F UNS - 1A 2 || 54 |6020250959-5 | High Pressure Hydraulic Hose 3/8" X 2500mm With 2Tcg 90° 2
28 1 6020010723-6 | Clamp (Ag3) 4 || 54 |5372011057-8 | Hose #3/8" X 7600mm With 1Trg And 1Trf With Male Quickly Coupling 2
29 | 5024010061-1 | Smooth Washer #33,5 X #53,5 X 4,75mm 3 || 54 |5372011116-7 | Hose @3/8" X 5300mm With 1Trg And 1Trf With Male Quickly Coupling 2
30 | 5024010129-4 | Smooth Washer @46 X @81 X 12,50mm 2 || 54 |6020250871-8 | High Pressure Hydraulic Hose 3/8" X 350mm With 2Trg (Sae T00R2 At - PT.4800Psi) 1
31| 5024010130-8 | Smooth Washer @39 X 366 X 4,75mm(Galvanised) 4 || 55/6020010817-8 | Rim Ag 13,00 X 15.1/2" 1
32 | 6020050116-3 | Cotterpin 1/4" X 2" 4 || 56 | 6020310415-7 | Tyre 400/60 15.5/14 Traction 1
33 | 5558210003-8 | Bolt Lock 7 || 57 | 6020410040-6 | Tyre Valve Tr-618 A 1
34 15068010160-1/| Clamp 2

35 | 6020250348-1 | Helical Spring @31 X @50 X 290mm 2




Parts Catalog >> BALDAN

« MOVERE 108 and 124 Discs (Left)

*Item 34 - See page 18 R
*Items 39 and 47 - See page 24 / ) . Attention:

*ltems 52 and 57 - See page22 z The Movere 108 Discs Side Roller uses 3 arms in assembly.
Support Movere 108 Discs *34 On the middle arm, do not use the coil spring and fixing items.

*Item 60 - See page21
MOVERE00522B




>> BALDAN

 Table MOVERE 108 and 124 Discs (Left)

Parts Catalog

8 I 8 X
E Code Product description 2§ 5 E Code Product description = 53
= 2zl 3= 3| 3
== = =
1 16020312401-8 | Hexagonal Head Bolt M16 X 2,00 X 55mm CI8.8 Rp 12 | 36 || 44 |5530015705-9 | Union Support 2
2 |5432120118-3 | French Head Pin @1" X 125mm 9 | 12 || 45 |5432010592-0 | Pin Of @45 X 221mm Complete 2
3 5558210003-8 | Bolt Lock 8 | 12 || 46 |6020310073-9 | Hexagonal Head Bolt M16 X 2,00 X 160mm CI8.8 Rp
4 15080010221-6 | Bushing Of @13 X @19 X 30mm 6 | 5 || *47|5502010078-7 | Central Levelling Roller 3190mm Grease Complete Sgnvat 100 A 121 1
5 16020317537-2 | French Head Bolt M12 X 1,75 X 40mm CI8.8 Rp 46 | 56 || *47 | 5502010089-2 | Lateral Levelling Roller 2250mm Grease (Spare) 1
6 |5432010652-7 | Pin Of @338 X 92mm 2 | 4 || 48 | 5348050006-3 | Complete Limiter Of @42 X 25mm 1
7 |6020010395-8 | Pressure Washer M12 Media 46 | 56 || 49 | 5348050009-8 | Complete Limiter Of @42 X 49,5mm 1
8 6020050116-3 | Cotterpin 1/4" X 2" 4 | 6 || 50 5530016719-4 | Left Lateral Support Of Shaft Of Wheel (Movere 96 A 108 Discos) 1
9 |5024010068-9 | Smooth Washer @13,3 X @35,5 X 3,00mm 46 | 56 || 50 | 5530018475-7 | Left Lateral Support Of Shaft Of Wheel 1
10 |5024010075-1 | Smooth Washer #10,3 X @25 X 2,00mm 6 | 6 || 51 5432120030-6 | French Head Pin 330,53 X 125mm 2
11 |5080011724-8 | Bushing @16,5 X #1.1/4" X 19mm 3 | 3 ||*52]5072011699-2 | Spare Small Arm 2
12 1 6020010406-7 | Pressure Washer 3/8" Media Industry 6 | 6 || 53 5530018466-8 | Left Support of Wheel Articulation 1
13 16020311195-1 | French Head Bolt 1" X 3.1/4" 8F Unc1A Gr5 Rp Special 8 | 12 || 54 | 5022011642-2 | Left Front Lateral Gang Sgnvat 108Disc 1
14 |5024010239-8 | Smooth Washer 16,5 X @37 X 3,00mm 24 || 54 | 5022011735-6 | Left Front Lateral Gang 1
15 160201301087 | Grease Fitting 1/8" 7 55 | 5404010940-7 | Left Lateral Main Frame 1
16 | 6020395056-2 | Fork End Fitting (Gf-16) 2 | 4 || 55 |5404010932-6 | Left Lateral Main Frame 1
17 | 5352010067-5 | Rear Scraper 11| 14 || 56 | 50220116449 | Left Rear Leteral Gang Sgnvat 108 Discs 1
18 16020010420-2 | Pressure Washer 1" Media Industry 8 | 12 || 56 | 5022011737-2 | Left Rear Leteral Gang 1
19 | 5432010390-0 | Pin Of @45 X 220mm 2 *57 1 5072011700-0 | Spare Large Arm 3
20 |6020311230-3 | Self-Locking Nut With Nylon 1.1/2" 12F Unf Gr5 Ch.2.1/4" H.39,00mm 4 *57 1 5072011716-6 | Spare Large Arm 2
21 1 5024010401-3 | Smooth Washer @26 X @ 53 X 4,75mm 8 | 12 || 58 |5572010064-9 | Left Lateral Main Frame Extension 1
22 16020310991-4 | Hexagonal Head Bolt 3/8" X 2.1/4" 16F Unc Gr5 Rt 6 | 6 || 59 | 5080020776-0 | Bushing 0f 16,67 X @1.1/4" X 35mm 3
23 15024010130-8 | Smooth Washer @39 X 366 X 4,75mm(Galvanised) 4 | 6 || *60|6020055920-0 | Hydraulic Cylinder "0.D" @1.5/8" X @3.1/2" X 282mm(Course) X 580mm(Closed) 1
24 |5498100070-9 | Left Complete Wheel 400X60 14 Ply 1| 2 || 61|5232012528-6  Shaft@87,3 X439mm 1
25 16020310820-9 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19mm H.10,00mm 46 | 56 || 62 |6020310188-3 | Hexagonal Head Bolt M20 X 2,50 X 65mm CI8.8 Rp 8
26 |6020010124-6 | Pressure Washer M16 Media 121 36 || 63 | 6020010403-2 | Pressure Washer M20 Media 8
27 16020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24mm H.16,00mm 12 |36 || 64 |6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30mm H.16,00mm 8
28 |6020310897-7 | Hexagonal Head Bolt M16 X 2,00 X 25mm (I8.8 Rt 4 || 65 | 6020410040-6 | Tyre Valve Tr-618 A 112
29 16020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24mm H.13,00mm 6 || 66 |6020010817-8 | Rim Ag 13,00 X 15.1/2" 112
30 |5024010039-5 | Smooth Washer §26,2 X @344 X 4,75mm 9 | 12 || 67 | 60203104157 | Tyre 400/60 15.5/14 Traction 12
31 |6020317425-2 | Hexagonal Head Bolt M20 X 2,50 X 50mm (18.8 Rt 6 | 8 || 68  5024010756-0 | Smooth Washer W/0'Ring 2
32 16020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm 4 | 8 || 68 6020351014-7 | Retainer #87,3 x #120,8 x 14,3mm 2
33 15024010129-4 | Smooth Washer @46 X @81 X 12,50mm 2 69 | 5080012217-9 | Bushing 87,4 x 3113 x 100mm 1
*3415232011313-0 | Complete Wheel Shaft 1
*34 15232012146-9 | Complete Wheel Shaft 2
35 16020310837-3 | Self-Locking Nut With Nylon M20 X 2,50 Ma CI8 Ch.30mm H.18,70mm 6 8
36 | 60200501066 | Cotterpin 3/16" X 1.1/2" 9 12
37 | 5352010066-7 | Front Scraper 113
38 |6020010723-6 | Clamp (Ag3) 12
*39|5502010091-4 | Central Levelling Roller 2100mm Grease (Spare) 1
40 | 60203107784 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm 8 12
41 |6020250348-1 | Helical Spring @31 X @50 X 290mm 2 | 4
42 15024010061-1 | Smooth Washer @33,5 X #53,5X 4,75mm 3
43 15024010137-5 | Smooth Washer 323 X #38 X 2,00mm 4

MOVERE00522B




Parts Catalog

>> BALDAN

« Stabilizer Rod c - _
] Code Product description =
%) 1 |5566010246-8 | Rod Of Spring De #1.1/4" X 633Mm 1
2 16020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm 2
\L — 3 15248010021-2 | Spring Support 1
4 |5530015272-3 | Support Of Stabilizer Rod 1
3 5 15024010409-9 | Smooth Washer 33 X @76 X 6,30Mm 1
— &5
)
& -
 Wheel Shaft

14

10

Slx
=
£ - = 8w
K Code Product description = w8
- =3
o=
=
1 15232011314-8 | Shaft 1
2 | 5232012145-0 | Wheel Shaft 1
3 |5456020010-5  Nut2.1/2"12F 1
4 |5558010080-4 | Lock(Large) 1
5 16020310128-0 | Bolt (Thread Machined) 1/4" X 1/2" 20F Unc1A Gr5 Rt 2
6 | 5538010023-0 | Hub Cover 1
7 16020130108-7 | Grease Fitting 1/8" 1
8 |6020010404-0 | Pressure Washer 5/16" Media Industry 8
9 16020311020-3 | Hexagonal Head Bolt 5/16" X 1/2" 18F Unc1A Gr2 Rt 8
10 | 5204010289-2 | Wheel Hub 1
11 |5204010037-7 | Wheel Hub (Spare) 1
12 | 6020350855-0 | Bearing K-3982 / K-3920 (First Line) 1
13 |6020350854-1 | Bearing K-33287 / K-33462 (First Line) 1
14 | 6020350280-2 | Retainer @87,30 X #120,80 X 14,30Mm 1
15 | 6020311106-4 | Hexagonal Head Bolt 3/4" X 2.3/4" 16F Unf1A Gr5 Rp 6
6
2

6020310803-9
6020310096-8

Conic Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/2" Height 22,00Mm
Allen Bolt S/C5/16" X 1/2" 18F Unc1A C112.9 Rt (Phosphated)

MOVERE00522B n



>> BALDAN Parts Catalog

Code Product description

5204010289-2 | Wheel Hub

5456020010-5 | Nut 2.1/2" 12F

5558010080-4 | Lock(Large)

6020310128-0 | Bolt (Thread Machined) 1/4" X 1/2" 20F Unc1A Gr5 Rt
5538010023-0 | Hub Cover

6020130108-7 | Grease Fitting 1/8"

6020010404-0 | Pressure Washer 5/16" Media Industry

6020311020-3 | Hexagonal Head Bolt 5/16" X 1/2" 18F Unc1A Gr2 Rt
5232011316-4 | Shaft

10 | 6020310803-9 | Conic Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/2" Height 22,00Mm
11 |5204010037-7 | Wheel Hub (Spare)

12 160203508550 | Bearing K-3982 / K-3920 (First Line)

13 | 6020350854-1 | Bearing K-33287 / K-33462 (First Line)

14 | 6020350280-2 | Retainer #87,30 X #120,80 X 14,30Mm

15 | 6020311106-4 | Hexagonal Head Bolt 3/4" X 2.3/4" 16F Unf1A Gr5 Rp

16 | 6020310096-8 | Allen Bolt S/C5/16" X 1/2" 18F Unc1A (112.9 Rt (Phosphated)

Voo~NU A wN = |tem

EONNMNNNTS NN~ Al

Item
All

Code Product description

5144010794-3 | Jacket @101,6(4") x 333mm

5326011720-0 | Piston Rod #50.8 (2”) x 319,6mm Completa

5326010016-2 | Plung R.1.1/4"UNF x @101 X 54mm

5152010022-2 | Piston Coupling

6020390041-7 | Plastic Cover Bt-18 (Bt 10.0018.0 Nt)

5456050010-9 | Nut @4.1/2" 12F (Piston)

6020310795-4 | Self-Locking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8" H.33,00Mm
6020190071-1 | Repair Kit For Hydraulic Cylinders "D.A" 2" X 4"

0 Ny W=
PN S TP Y

For spare parts order, please check in the cylinder jacket (1),
the following: - Baldan part number with 11 numbers, the
manufacturer code, name and manufacturer date.

MOVERE00522B [ 19 |



Parts Catalog >> BALDAN

« Main Frame Cylinder (Folding System) (6020058582-0/ 6020056001-1) RE
£ . AHE
] Code Product description = § P
2 3
=
1 16020056021-6 | Kit Jacket @127 (5") X 1304Mm 1
1 16020058583-9 | Kit Jacket @139,7mm (5.1/2”) x 1461mm 1
2 16020150047-0 | Piston Rod @57,15(2.1/4") X 1326Mm 1
2 | 6020150110-8 | Piston Rod @63,5(2.1/2") X 1483Mm 1
3 16020090675-9 | Plung Thread @1.3/4" 12Fpp Un(2B)X0126,4X60Mm 1
3 16020090693-7 | Plung Thread @1.3/4" 12Fpp Un(2B)X @139,17 x 62mm 1
4 160201302970 | Piston Coupling #2.1/4" X 5" 1
4 16020130304-7 | Piston Coupling ©2.1/4"x 5.1/2" 1
5 16020311279-6 | Piston Nut 1
5 16020310517-0 | Piston Nut 1
6 | 54560101140 | Special Nut R.01.3/4” 12FPP UN (2B) 1
7 |6020190097-5 | Repair Kit For Hydraulic Cylinders "D.A" 1/2" X 2.1/4" 1
7 16020190146-7 | Repair Kit For Hydraulic Cylinders 1
For spare parts order, please check in the cylinder jacket (1),
the following: - Baldan part number with 11 numbers, the
manufacturer code, name and manufacturer date.
« Cylinder of Central Wheel upport (Folding System) (6020055763-0) R Product description =
rg"s.(\ 2 1 16020058060-8 | Jacket @101,6(4") X 3115 X 467Mm 1
) 2 160201500624 | Piston Rod @50,80(2") X 440,6Mm 1
3 16020090668-6 | Plung R1.1/4" UnfX @101 X 54Mm 1
4 16020058063-2 | Piston Coupling 1
5 16020312111-6 | Cylinder Nut @4.1/2" 12F (Pistao) 1
6 | 6020310795-4 | Self-Locking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8" H.33,00Mm 1
7 16020390042-5 | Plastic Cover Bt-21 2
8 16020190071-1 | Repair Kit For Hydraulic Cylinders "D.A" 2" X 4" 1

For spare parts order, please check in the cylinder jacket (1),
the following: - Baldan part number with 11 numbers, the
manufacturer code, name and manufacturer date.

MOVERE00522B m



>> BALDAN

« Cylinder of Lateral Wheel Support (Folding System (6020055920-0)

For spare parts order, please check in the cylinder jacket (1),
the following: - Baldan part number with 11 numbers, the
manufacturer code, name and manufacturer date.

Parts Catalog

Code

Product description

All

VO N LA wN = tem

5144010241-0
5326011760-9
5152010010-9
5236010003-0
5456050001-0
5024010323-8
6020310804-7
6020390042-5
6020190067-3

Kit Jacked ©88,9 (3.1/2") x 455mm

Piston Rod 041,27 (1.5/8") x 497,5mm Completa

Piston Coupling @41,68 X 088,70 X 66MM

Plung 026,72 x 088,30 x 55mm

Piston Nut

Smooth Washer @27 X #44,5 X 4,75Mm

Self-Locking Nut With Nylon 1" 14F Uns Gr5 Ch.1.1/2" H.28,50Mm
Plastic Cover Bt-21

Repair Kit For Hydraulic Cylinders "D.A" 1.5/8" X 3.1/2"

[ N i P

« Hydraulic Valve

MOVERE00522B

Code

Product description

All

w N = tem

6020430286-6
5412010035-4
6020010022-3

Valve
Nipple R.3/4" Unf X R.3/4" Unf X 38Mm With Hexagonal 7/8"
0°Ring 2-114 N3006-90Nbr (15,54)

N

S




Parts Catalog >> BALDAN

« Roller Arm MOVERE 88 Discs

Code Product description

|
s
Item
All
Intermediary
Right Small
Left Small

1 |5072011772-7 | Intermediary Arm 1

1 |5072011774-3 | Small Arm 1

1 15072011770-0 | Small Arm 1

2 | 5024010672-5 | Smooth Washer 10,5 X @24 X 4,75mm 4

3 16020030175-0 | Right Chock Absorver 2

4 16020310980-9 | Hexagonal Head Bolt M10 X 1,50 X 40Mm CI8.8 Rt 4

5 16020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.177Mm H.10,00Mm 4
) )
o>

=8| &

£ s e = s | =2 =

g Code Product description = E T E

= w | 5| g
s -
S 5

1 15072011698-4 | Small Arm 1

1 |15072011697-6 | Large Arm(Central) 1

1 |5072011715-8 | Large Arm(Lateral) 1

2 16020030175-0 | Right Chock Absorver 2

3 16020310980-9 | Hexagonal Head Bolt M10 X 1,50 X 40Mm C18.8 Rt 4

4 16020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17Mm H.10,00Mm 4

5 15024010672-5 | Smooth Washer @10,5 X 24 X 4,75mm 4

MOVERE00522B ﬂ



>> BALDAN Parts Catalog

» Discs Section g8
A =8 |lw w
Code Product description = | =l s
288
==
5368010597-5 | Axial (0il) Front/Rear Bearing Of 195Mm Without Protection For Shaft @1.1/2"(Duo Cone Seal) 24 | 28 | 36
5558010331-5 | Lock Of Nut Of Shaft 16 | 24 | 32
6010602407-6 | Concave Stop Washer 8 11216
6010602408-4 | Convex Stop Washer 8 11216
6020010410-5 | Pressure Washer 1/2" Media Industry 16 24 | 32
6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 16 1 24 | 32
6020310785-7 | Hexagonal Nut 1.1/2" 6F W Gr5 Ch.2.3/8" Height 37,00Mm 16 | 24 | 32
6020311054-8 | Hexagonal Head Bolt 1/2" X 2" 12F W Gr2 Rp 16 | 24 | 32
5120010044-5 | Spool 200Mm For Shaft 1.1/2" 56 | 68 | 72
5232011664-3 | Shaft @#1.1/2"X 1810mm 4
5232011666-0 | Shaft @1.1/2"X 2210mm 4 | 4
5232011745-3 | Shaft @1.1/2" X 1190Mm 4
5232011746-1| Shaft @1.1/2" X 1390Mm 4 8
5232011982-0 | Shaft @1.1/2"X 1600mm 8
5232012149-3 | Shaft @1.1/2"X 1187mm 4
2667420275-9 | Concave Plain Disc Blade 24 X 5,00 Hc Rd 1.12 Single Bevel 40 | 50 | 58
2767420261-5 | Concave Notched Disc Blade 24 X 5,00 Hc Rd 1.12 Single Bevel 44 | 54 | 62
39634202890 | Special Disc Blade 20 X 5,00 W3 Clippings Hc Rd 1.12 Internal Bevel 2
2665420261-2 | Concave Plain Disc Blade 22 X 5,00 Hc Rd 1.12 Single Bevel 2
6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 96 112|144
*|tem 1 - See page 25 5 | 6020310984-1| French Head Bolt 5/8" X 2.3/4" 11F Unc1A Gr5 Rp With Lock 48 | 56 | 72
5024010298-3 | Smooth Washer @17 X #44 X 4,75Mm 48 | 56 | 72
« Levelling Roller (With Complete Bearing) MOVERE 88 Discs . AE
-\ 8 & Code Product description g g
2R
—7 1 |5502010131-7 | Levelling Roller 1820mm 1
R 1 15502010129-5 | Levelling Roller 2800mm 1
*2 15368010426-0 | Complete Right/Left GreaseBearing 245Mm Without Protection For Shaft 31.1/2" 2
3 16020311075-0 | Hexagonal Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp 4
4 16020311030-0 | Hexagonal Head Bolt 3/8" X 5/8" 16F Unc1A Gr2 Rt 2
5 15024010298-3 | Smooth Washer @17 X 044 X 4,75Mm 4
) 6 |5024010140-5 | Smooth Washer #34 X 60 X 8,00Mm 2
3 7 |6020010412-1 | Pressure Washer 5/8" Media Industry 4
8 |6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 4
9 |5456010022-4 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Key.2" Height.31,00Mm With Hole R.3/8" 2
10 | 5530017487-5 | Central Support Roller 1860mm 1
10 |5530017489-1| Central Support Roller 2825mm 1

*|tem 2:
- Grease - See page 24
- 0il - See page 25

MOVERE00522B I



Parts Catalog >> BALDAN

« Levelling Roller (With Complete Bearing) MOVERE 108 and 124 Discs

Item

Code Product description

All
Central
Intermediary
Lateral

*
—_

5368010426-0 | Complete Right/Left GreaseBearing 245Mm Without Protection For Shaft #1.1/2" 2
5368010424-3 | Complete Right/Left Oil Bearing 245Mm Without Protection For Shaft @1.1/2"
5502010077-9 | Levelling Roller 2500mm (Movere 108 Discs)

5502010090-6 | Levelling Roller 2100mm (Movere 124 Discs) 111
5502010080-9 | Levelling Roller 32200mm (Movere 108 Discs) 1
5502010088-4 | Levelling Roller 2250mm (Movere 124 Discs) 1
5530016715-1 | Central Support Roller (Movere 124 Discs) 1
5530016283-4 | Central Support Roller (Movere 108 Discs) 1
5530016714-3 | Intermediary Support Roller (Movere 124 Discs) 1
5530016284-2 | Lateral Support Roller (Movere 108 Discs) 1
5530016709-7 | Lateral Support Roller (Movere 124 Discs) 1
6020010412-1 | Pressure Washer 5/8" Media Industry

6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm
6020311030-0 | Hexagonal Head Bolt 3/8" X 5/8" 16F Unc1A Gr2 Rt

6020311075-0 | Hexagonal Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp

6020010453-9 | Smooth Washer M33 334,00 X 860,00 X 5mm

5024010298-3 | Smooth Washer 317 X @44 X 4,75Mm

5456010022-4 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Key.2" Height.31,00Mm With Hole R.3/8"

*
—_

O 00 N OV U B W W wwwN NN

*Item 1:
- Grease - See page 24
- 0il - See page 25

N BN BN DSBS

—
o

« Levelling Roller Bearing (Grease) (Spare)

Item
All

Code Product description

5368010079-5 | Spare Front/Rear Grease Bearing (Without Protection
5232030102-5 | Bearing Shaft

5538010031-1 | Bearing Cover

6020010406-7 | Pressure Washer 3/8" Media Industry

6020130108-7 | Grease Fitting 1/8"

6020190104-1 | Gascket @90 X @134 X 1/64"

6020310021-6 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt
60203500540 | Bearing 30210

6020350236-5 | Retainer 49,00 X 076,10 X 17,50Mm

O 00 N O L1 B W N =
N N B BN B =2 =2

MOVERE00522B m



>> BALDAN Parts Catalog

« Levelling Roller Bearing (Oil) (Spare) HE Product description =
1 15368010077-9 | Spare Front/Rear Oil Bearing (Without Protection 1
2 |5081010007-6 | Hexagonal Head Plug 3/4" - R.3/8" - 19F - Bspt(Gas) 2
3 15232030102-5 | Bearing Shaft 1
4 |5538010031-1 | Bearing Cover 1
5 |6020010406-7 | Pressure Washer 3/8" Media Industry 4
6 |6020010472-5 | Washer 1199(Joinseal)-1002(Arca) 2
7 16020190104-1 | Gascket @90 X @134 X 1/64" 4
8 1 6020310021-6 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt 4
9 |6020350054-0 | Bearing 30210 2
10 | 6020350291-8 | Retainer 949,00 X 376,00 X 17,50Mm 2
E Code Product description =
1 |5368010406-5 | Axial Spare Front/Rear Bearing Without Protection 1
2 | 5024010714-4 | Washer Of The Convex Back Of 195Mm 1
3 15024010715-2 | Concave Back Washer 195Mm 1
4 15080010319-0 | Axial Bushing 2
5 |5080010636-0 | Axial Bearing Bushing 1
6 | 5081010007-6 | Hexagonal Head Plug 3/4" - R.3/8" - 19F - Bspt(Gas) 2
7 |5538010210-1 | Bearing Cover 1
8 |6020010406-7 | Pressure Washer 3/8" Media Industry 4
9 |6020010992-1 | Axial Gascket Ring 962 X 378Mm 2
10 | 6020190104-1 | Gascket @90 X @134 X 1/64" 3
11 16020310189-1 | Allen Bolt C/C3/8" X 1" 16F Unc1A Rt (Phosphated) 4
12 | 6020350054-0 | Bearing 30210 2

MOVERE00522B | 25 |



Parts Catalog >> BALDAN

o Stickers

Item

Code Product description

All
+| MOVERE 88
+| MOVERE 108
o | MOVERE 124

5206010008-0 | Sticker Baldan Medium (70 X 395Mm)

6020072088-4 | Sticker Movere Baldan(130 X 1200mm)

6020072087-6 | Sticker Movere Baldan(120 X 800mm)

5206010150-7 | Sticker - Warning -Place Piston Lock For Transport
6020070886-8 | Sticker Lubricate And Retighten (58 X 195Mm)
5206010310-0 | Sticker Disc Warning (150 X 95Mm)

6020072093-0 | Sticker Maximum Working Speed (120 x 450mm)
6020072094-9 | Sticker Maximum Unloaded Transport Speed (120 x 450mm)
6020072250-0 | Sticker Lifting Point @70mm

MOVERE00522B m

O o0~NOYUN B WN =
AL a NN =B




>> BALDAN

o Stickers

>> BALDAN

Item 1

ATENGAQ
I\'“ o

ENTION [ ATENCION

MOVERE > >> BALDAN

Item 2

4\ ATENCAO | A\ CAUTION |AATENC|0N

LUBRIFIGLIE © | UBRICATE LUBRIGIE EL
IMELEMENTD THE ENGINE EQUIPS ¥ APRIETE
F APERTES 03 AND TIGHTEN LOS TORNILLOS
PARAFLISOS THE BCLTS DAILY DIARIAMENTE
DIARIAMENTE
Item 5

FAILURE TO ADHERE TO RECOMENDED
SPEED LIMITS MAY DAMAGE MACHINE
AND YOID WARRANTY

Parts Catalog

MOVERE > >> BALDAN

Item 3

Item 6

Item 7

- MAXIMUM

- working speed

Item 8

MOVERE00522B









>> BALDAN

Avenida Baldan, 1500
Nova Matao
15.993-900

Matdo/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+55 16 3221 6500
baldan.com.br



	Stickers
	Discs Axial (Oil)Bearing (Duo Cone Seal)
	Levelling Roller Bearing (Oil) (Spare)
	Levelling Roller Bearing (Grease) (Spare)
	Levelling Roller (With Complete Bearing) MOVERE 108 and 124 Discs
	Levelling Roller (With Complete Bearing) MOVERE 88 Discs
	Discs Section
	Roller Arm MOVERE 108 and 124 Discs
	Roller Arm MOVERE 88 Discs
	Hydraulic Valve
	Cylinder of Lateral Wheel Support (Folding System (6020055920-0)
	Cylinder of Central Wheel Support (Folding System) (6020055763-0)
	Main Frame Cylinder (Folding System) (6020058582-0/ 6020056001-1)
	Cylinder of Drawbar (6020055785-1)
	Complete Central Wheel Shaft (MOVERE 88 Discs)
	Wheel Shaft
	Stabilizer Rod
	Table MOVERE 108 and 124 Discs (Left)
	MOVERE 108 and 124 Discs (Left)
	Table MOVERE 88 Discs (Left)
	MOVERE 88 Discs (Left)
	Table MOVERE 108 and 124 Discs (Central)
	MOVERE 108 and 124 Discs (Central)
	Table MOVERE 88 Discs (Central)
	MOVERE 88 Discs (Central)
	Table MOVERE 108 and 124 Discs (Right)
	MOVERE 108 and 124 Discs (Right)
	Table MOVERE 88 Discs (Right)
	MOVERE 88 Discs (Right)

